All Banner Up! light pole brackets have been jet engine wind load tested for success up to 77 MPH sustained winds. Arms are always removable for those times when you do not have banners on display. We can also custom manufacture brackets to fit difficult pole configurations, ask your distributor for pricing and lead time.

WindSAVER XL Banner Brackets

WindSAVER XL Banner BracketsOur WindSAVER XL brackets are the ideal choice for pole banners 30″ x 72″ or smaller. Designed with small profile poles in mind, this system features 0.812″ diameter fiberglass rods epoxied into the rod holders and is easily installed using our three band system.

Parts list for WindSAVER XL Single Brackets
   (6) Stainless Steel Screw Bands
   (2) Fiberglass Rods
   (2) Cast Aluminum Back Plates
   (2) 10″ Zip Ties

Parts list for WindSAVER XL Double Brackets
   (6) Stainless Steel Screw Bands
   (4) Fiberglass Rods
   (4) Cast Aluminum Backplates
   (4) 10″ Zip Ties

Hardware Options
   Rubber Gaskets
   Black Back Plates
   Black Screw Bands

View/Download WindSAVER Install Instructions PDF

BannerMASTER Banner Brackets

BannerMASTER Banner BracketsOur BannerMASTER brackets feature a dual-plate system that allows your banners to be tightened and adjusted on pole without removing the plates or loosening the screw bands. The rod holder, in tandem with the slotted back plate, can be vertically adjusted up to 2.5″—this makes normal maintenance an easier task and saves the cost of replacing screw bands or steel banding/buckles. 0.812″ diameter fiberglass rods are epoxied into the rod holders.

Parts list for BannerMASTER Single Brackets
   (6) Stainless Steel Screw Bands
   (2) Fiberglass Rods
   (2) Cast Aluminum Rod Holders
   (2) Cast Aluminum Back Plates
   (4) 3/8″ x 1.5″ Galvanized Steel Bolts
   (4) 3/8″ Galvanized Steel Lock Washers
   (4) 3/8″ Galvanized Steel Hex Nuts
   (2) 10″ Zip Ties

Parts list for BannerMASTER Double Brackets
   (6) Stainless Steel Screw Bands
   (4) Fiberglass Rods
   (4) Cast Aluminum Rod Holders
   (4) Cast Aluminum Back Plates
   (8) 3/8″ x 1.5″ Galvanized Steel Bolts
   (8) 3/8″ Galvanized Steel Lock Washers
   (8) 3/8″ Galvanized Steel Hex Nuts
   (4) 10″ Zip Ties

Hardware Options
   Rubber Gaskets
   Black Screw Bands

View/Download BannerMASTER Install Instructions PDF